

## Certificate of Analysis

**Catalogue No:** AK00071

**Product name:** Sulfite, UV method

**Batch No:** ZN031

**Expiry Date:** 03/2023

Components	Batch
Solution 1	ZN022
Solution 2	YL101
Suspension 3	ZN032
Suspension 4	ZN021

Test	Specification	Result
Test Performance	Reaction completed within time stated	Meets specification
	Target value for standard material +/- 10%	Meets specification
Blank reaction absorbance	+/- 10 % of the blank value	Meets specification

This batch meets our specification.

**Date:** 09/03/2021



Patrícia Ponte  
Product Manager



Patrícia Ponte  
Senior Manager, Quality Systems